
 

 

Mott MacDonald Restricted 

 
 
 
 

  

Ashford Sludge Treatment 
Centre Environmental Permit 
Application 

Main Supporting Document 
790101_MSD_Main_ASH 
 

December 2024 





 

 

 

Mott MacDonald Restricted 

 

 

 

 

 

  

 

 

Mott MacDonald 
4th Floor 
Mountbatten House 
Grosvenor Square 
Southampton SO15 2JU 
United Kingdom 
 
T +44 (0)23 8062 8800 
mottmac.com 
 

 

Mott MacDonald Limited. Registered in 
England and Wales no. 1243967. 
Registered office: Mott MacDonald House, 
8-10 Sydenham Road, Croydon CR0 2EE, 
United Kingdom 
 

 

Ashford Sludge Treatment 
Centre Environmental Permit 
Application 

Main Supporting Document 
790101_MSD_Main_ASH 
 

December 2024 
[...]
Additional document for T2 sites 

Form Part A 790101_App_PartA_ASH No change 

Form Part C2 790101_App_PartB2_ASH No change 

Form Part C2.5 790101_App_PartC2.5_ASH Additional document. updated as 
part of response to Request for 

Information December 2024 

Form Part C3 790101_App_PartB3_ASH No change 

Form Part B6 790101_App_PartB6_ASH Additional document for T2 sites (not 

previously required) 

Form Part E2 790101_App_Part_E2_ASH 

December 2024 

Additional document - in response to 
Request for Information December 

2024 

Form Part F1 790101_App_PartF1_ASH No change 

Envirocheck Report  790101_MSD_SCR_ASH_AppB_En

virocheck December 2024 

Additional document - in response to 
Request for Information December 

2024 

Waste transfer notes  790101_WasteTransferNotes_ASH 

December 2024 

Additional document - in response to 
Request for Information December 

2024 

Sampling proposal  790101_Sampling proposal_ASH 

December 2024 

Additional document - in response to 
Request for Information December 

2024 

 



Mott MacDonald | Ashford Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document 790101_MSD_Main_ASH  
 

December 2024 
 
 

12 

Mott MacDonald Restricted 

2 Introduction 

2.1 Overview 

This document has been prepared to support the application to vary the existing bespoke waste 

activity permit into a bespoke installation Environmental Permit (hereafter referred to as ‘the 

Permit’), reference EPR/BP3296SB, for the Ashford and Sludge Treatment Centre (STC) (‘the 

Site’) on behalf of Southern Water Services Limited (‘Southern Water’ or ‘the Operator’).  

Following the joint Environment Agency and Department for Environment, Food and Rural 

Affairs (DEFRA) decision that AD treatment facilities at WTWs and STCs are covered by the 

Industrial Emissions Directive (IED) the intent of the application is to ensure the Site is permitted 

in line with the IED and the EPR 2016, as amended.  

This document contains a description of the Site and proposed permitted activities and DAAs, 

an assessment of the possible effects of these activities and responses to questions in Parts A, 

C2, C3, B6 and F1 of the application documentation (plus supporting information where 

required). Completed forms Part A, C0.5, C2, C2.5, C3, B6, E2 and F1 are included as separate 

documents.  

2.2 Document content and structure 

The following application forms have been completed to support the application and have been 

submitted as stand-alone documents:  

● Part A: About You (Document reference 790101_App_PartA_ASH) 

● Part C0.5: Administrative variation of a standard or bespoke permit (Document reference 

790101_App_PartC0.5_ASH) 

● Part C2: Varying a bespoke permit (Document reference 790101_App_PartC2_ASH) 

● Part C2.5: Application for an environmental permit Part C2.5 – Variation to a bespoke permit 

to add or vary a MCP/SG permitted activity at an installation or to vary an existing MCP/SG 

standalone permit (Document reference 790101_App_PartC2.5_ASH December 2024 

● Part C3: Variation to a bespoke installation permit (Document reference 

790101_App_PartC3_ASH) 

● Part B6: New bespoke water discharge activity or groundwater activity (point source 

discharge) or point source emission to water from an installation (Document reference 

790101_App_PartB6_ASH December 2023) 

● Part E2: Surrender application (installations, waste operations, mining waste operations, 

medium combustion plant/specified generator and mobile plant only) (Document reference 

790101_App_Part_E2_ASH December 2024. 

● Part F1: Charges and declarations (Document reference 790101_App_PartF1_ASH) 

The main body of the Permit application document (‘the Main Supporting Document’) includes 

all the supplementary information required in response to relevant questions within the Part A, 

Part C2, Part C2.5, Part C3, Part B6, Part E2 and Part F1 application forms for which there was 

insufficient space on the forms to answer the questions in full.   

The Environmental Permit variation application document (‘the Main Supporting Document’) 

consists of two main parts: 

● Chapter 5 provides the general information required to inform Part C2 relating to the 

variation of a bespoke permit 



Mott MacDonald | Ashford Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document 790101_MSD_Main_ASH  
 

December 2024 
 
 

13 

Mott MacDonald Restricted 

● Chapter 6 provides the more detailed information required to inform Part C2.5, Part C3 and 

Part E2 relating to the variation of a bespoke installation permit 

● Chapter 7 provides the more detailed information required to inform Part B6 

Part F1 covers the required financial information required for payment of the application fee.  

Additional information included as part of this submission and not as stand-alone documents, 

are found in the following appendix: 

● Appendix A – European Waste Catalogue (EWC) Codes 



Mott MacDonald | Ashford Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document 790101_MSD_Main_ASH  
 

December 2024 
 
 

14 

Mott MacDonald Restricted 

3 Process Description 

3.1 Wastewater treatment works 

This subsection has been provided for context only.  

Ashford catchment serves the town of Ashford and surrounding villages with a population 

equivalent of 115,150. The sewage networks consist of mainly combined gravity sewers, some 

separate gravity sewers and 63 No. wastewater pumping stations with the treatment works 

located toward the centre. Most of the wastewater pumping stations are followed by short rising 

mains.  

There are 6 No. terminal pumping stations. All sewage is pumped to the works inlet works from 

these terminal pumping stations. Due to the relatively short distances of the rising mains the 

sewage arriving at the treatment works is not septic. 

All flow enters the inlet works and pass through 4 No. band screens and 1 No. fine screen which 

are all 6 mm, 2D and each rated at 667 l/s. With 4 No. screens operating as duty or assist 

screens and 1 No. screen as standby. There is a manually raked bypass screen rated at 2000 

l/s. Screened sewage passes through 1 No. detritor for grit removal. Following grit removal flows 

in excess of flow to full treatment (FFT), 694 l/s overflows to 6 No. storm tanks. Settled storm 

sewage overflows to the outfall when storm tanks are full. Settled storm sewage is returned to 

the PST distribution chamber by 2 No. storm return pumps, each rated at 37 l/s, when storm 

subsides.  

Flows up to the FFT gravitates to the PST distribution chamber where ferric is dosed for 

phosphorus removal. The sewage is combined with storm return, works humus sludge return, 

sludge liquor return, sand filter backwash return and filter recirculation flow pumped by 

individual pumping stations. The combined flow is settled in 6 No. (4 No. smaller and 2 No. 

larger with a total volume of 6337m3) primary settlement tanks (PST).  Each primary tank is 

auto-desludged by a separate diaphragm pump, all rated at 3 l/s, to the sludge pumping station. 

Settlement sewage gravitates to the filter flow distribution chamber which splits the flow 4 ways 

to 4 No. siphon chambers each containing siphons for 4 No. mineral media percolating filters. 

Filter effluent is combined and flows to the humus tank distribution chamber which splits the flow 

to 10 No. humus tanks (8 No. small tanks and 2 No. large tanks with a total volume of 7620m3). 

The humus tanks are auto-desludged by 7 No. humus tank desludge pumps (2 sets of 2 and 1 

set of 3). 

Humus effluent gravitates to the tertiary nitrifying filter (NTF) pumping station and is pumped by 

3 No. NTF feed pumps each rated at 926 l/s, to 4 No. tertiary NTFs with plastic media. Part of 

the filter effluent flows back to the NTF pumping station to provide a recycle flow. The remaining 

flows gravitate to the sand filter feed pumping station and are pumped by 3 No. sand filter feed 

pumps, each rated at 504 l/s, to 8 No. deep bed sand filters. Secondary ferric dosing occurs in 

feed line to the existing tertiary sand filters, controlled by the sand filter feed flowmeter in 

conjunction with a phosphorus online analyser. The sand filters are backwashed with filter 

effluent with 2 No. sand filter backwash pumps, each rated at 154 l/s. The sand filter’s dirty 

backwash is stored in the dirty water balance tank and pumped to the primary tank distribution 

chamber by the sand filter backwash return pumping station. Final effluent passes through the 

final effluent sampling chamber and is discharged to River Stour. 

3.2 Sludge Treatment Centre 

Anaerobic digestion of sludge 



Mott MacDonald | Ashford Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document 790101_MSD_Main_ASH  
 

December 2024 
 
 

15 

Mott MacDonald Restricted 

The Site also serves as a major STC for Kent, which has both liquid sludge and sludge cake 

reception facilities, including Broomfield Bank WTW sludge cake reception and Weatherlees Hill 

WTW cake reception facilities. Indigenous sludge from primary tank desludging is transferred to 

3 No. sludge reception tanks (total volume of 300m3) where it is mixed with imported liquid 

sludge and is pumped through 2 No. strain presses. Screened sludge is stored in 2 No. post-

screened sludge tanks (PSST) (total volume 2,600m3). From the PSST, sludge is pumped to 1 

No. gravity belt thickener to thicken the sludge to 7% dry solids (DS) content. Thickened sludge 

is stored in 2 No. thickened sludge storage tanks (TSST) (total volume 1,920m3). Imported 

sludge cake is received from Broomfield Bank (a 100,000-population equivalent (PE) works) 

and Weatherlees Hill A&B (a combined PE of 200,000) in 1 No. cake blending tank (50m3). The 

cake is blended in 1 No cake blending tank (50m3) with screened sludge to 7% DS and stored in 

2 No. thickened sludge storage tanks. Thickened sludge is mixed and pumped to 4 No. 

anaerobic digesters (1 No. large anaerobic digester, 3 No. small anaerobic digesters with a total 

volume of 10,100m3). Digested sludge is stored in 2 No. post digested sludge tanks (PDST) 

(total volume of 1,532m3). Digested sludge is dewatered using 2 No. centrifuges. Dewatered 

digested sludge cake is stored on site in 7 No. sludge storage bays (total volume 5,557m3) 

before being transported off-site for storage prior to being recycled to agriculture. Sludge liquors 

from the gravity thickener and sludge centrate is stored in 1 No. liquor balance tank and is fed to 

1 No. AMTREAT® liquor treatment plant for treatment. Treated liquor is returned to the PST 

distribution chamber downstream of storm overflow. 

The activated sludge process and all sludge treatment process are covered or enclosed.  

Biogas produced from the 4 No. digesters is transported to one gas holder (2,200m3). The 

biogas produced gas is burnt in the existing CHP engine and 2 No. back-up boilers to produce 

electricity and heat for use on-site or export to the grid. The current waste biogas burner (or 

flare) will be retained and available to burn excess gas during breakdown and maintenance at a 

rate of 1500m3/hr.A CHP unit is on-site and was installed in 2010 with a thermal rated input of 

5.04MWth fuelled by biogas. Therefore, the Site falls within the scope of the Medium 

Combustion Plant Directive (MCPD) since the thermal rated input is greater than 1MWth.. 

A boiler was installed in March 2022 with a thermal rated input of 1.16MWth dual fuelled by 

biogas/gas oil. Therefore, the Site falls within the scope of the Medium Combustion Plant 

Directive (MCPD) since the thermal rated input is greater than 1MWth. The boiler will be 

required to meet MCPD requirements from the outset because it is a new medium combustion 

plant (MCP). It is currently operating under a Local Enforcement Position as agreed with the 

Environment Agency as is to be included in the IED permit. A second boiler, installed in 1998 

does not meet MCPD requirements as it is 0.94MWth input rated. 

Odorous air is extracted by one set of two duty standby fans and is treated by 1 No. wet 

chemical scrubber system. The scrubber has a retention time of greater than three seconds and 

the total design odour removal efficiency of greater than 99%.    

The first stage of scrubbing involves a venturi spray tower. Its primary function is to prevent 

foam aerosol carryover and to provide some gaseous scrubbing of hydrogen sulphide (H2S). It 

is designed to remove H2S by the sulphur precipitation route using a weak bleach dose. The 

bleach comes from the stage 2 blow down, and a mechanically proportioned dose of neat 

hypochlorite solution, as a constant background dose. The sulphur deposition can only occur, if 

the H2S levels are high enough to promote the reaction route (which they generally are not), and 

keep the pH below 8. This route is preferred, as it uses approximately 50% of the chemical 

required to oxidise the H2S to sulphuric acid.    

The gas then enters the second stage, which is a conventional packed tower utilising both 

hypochlorite and sodium hydroxide to remove the residual H2S from the air stream. The Stage 2 

scrubber has associated pH and oxidation reduction potential (ORP) control (redox probes) to 



Mott MacDonald | Ashford Sludge Treatment Centre Environmental Permit Application 
Main Supporting Document 790101_MSD_Main_ASH  
 

December 2024 
 
 

16 

Mott MacDonald Restricted 

accurately dose the required amounts of sodium hydroxide and hypochlorite respectively. The 

cleaned gas passes through the demister and to a stack with an H2S analyser. 

The plant can be operated in automatic or manual mode.    

The main OCU controls odour from the STC tanks and process areas including: cake reception 

building, cake reception process plant, sludge reception building, cake blending tank, strain 

press skips, thickened sludge storage tanks (both), sludge thickener building, sludge reception 

tank, sludge pumping station, post screened storage tanks, liquor balancing tank, anoxic tanks 

(both) and the LTP reactors (both).  

The treated air is discharged via an 18m high stack. The OCU is a chemical (wet) scrubber, 

installed in 2010. The OCU has a total throughput of 44,000m3/hr. The concentration of 

hydrogen sulphide in the stack is monitored continuously using a Draeger ChemLogic 1 

instrument provided by Pollution Monitoring. 

For context in relation to the cess reception point, there is a second dedicated OCU, which is a 

biofilter (pumice media) with carbon scrubber. This OCU has a throughput of 120m3/hr. 

AMTREAT® Liquor Treatment Plant 

The ACWA Amtreat® sludge liquor treatment plant, was installed in 2008. The LTP replaced an 

existing sequential batch reactor (SBR) plant. The plant is an above ground installation using 

glass coated steel process tanks. The tanks are accessed via stairs and associated walkways. It 

is designed to treat liquors from the following source arising from the sludge treatment process: 

● Dewatering centrate 

● Thickener liquors 

● Centrifuge and thickener wash down 

● Cake storage area 

The LTP is designed to treat the flows and loads arising from the number of different processes 

within the STC. The LTP consists of the following process units: 

● 1 No. Balance tank with mixing system (2,800m3) - covered 

● 1 No. Liquor blending tube for ‘hot’ and ‘cold’ liquors 

● Amtreat liquor plant includes: 

– 2 No. Anoxic tanks for denitrification (150m3 each) – covered 

– 2 No. Amtreat reactors for nitrification (1,275m3 each) – covered 

– 2 No. Stilling tubes 

– 2 No. Final settlement tanks for solids removal (230m3 each) 

– Associated pumps, air blowers, and instrumentation 

– 1 No. Sodium hydroxide storage and dosing system (40m3) covered in a concrete bund. 
